www.ktoutdoor.com
11-40000_8D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 1 of 10

Accessories

No
Diagram
Available

Parts List
Only

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 2 of 10

Accessories

Ref # Part Number Qty Description
216513 Package - Weed/Grass Blade (Mac 95). Accessories
216514 Package - Brush Blade (Mac 95). Accessories
95874 Guard - Special (Mac 95). Accessories
216899 Pkg - 1 Ib. .095" line (Mac 80/95). Accessories
216900 Pkg. - 5 Ibs. .095" line (Mac 80/95). Accessories
95896 Pkg. - Spark Arrester Screen (Mac 80/95).

Accessories

214434 Wrench

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 3 of 10

Carburetor Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1
Carburetor Assembly

www.ktoutdoor.com
Page 4 of 10

Ref # Part Number Qty Description
213918 1 Carburetor Assembly (WA-81)
1 214428 5 Screw
2 213994 1 Cover - Metering diaphragm
3 213995 1 Diaphragm - Metering
4 213996 1 Gasket - Metering diaphragm
5 213997 1 Screw - Circuit plate
6 213998 1 Plate - Circuit
7 213999 1 Diaphragm - Circuit plate
8 214000 1 Gasket - Circuit plate
9 214001 1 Lever - Metering
10 214002 1 Pin - Metering lever
11 214429 1 Screw - Metering lever pin
12 214003 1 Spring - Metering lever
13 214427 1 Valve - Inlet needle
14 214430 1 Spring - High speed needle
15 214004 1 Needle - High speed
16 215350 1 Spring - Idle needle
17 214006 1 Needle - Idle
18 214007 1 Spring - Throttle return
19 215348 1 Shaft - Throttle
20 214009 1 Clip
21 214010 1 Swivel
22 214011 1 Clip - Throttle shaft
23 214012 1 Valve - Throttle
24 214431 1 Screw - Throttle valve
25 214013 1 Screen - Inlet
26 214014 1 Diaphragm - Fuel pump
27 214015 1 Gasket - Fuel pump
28 214016 1 Cover - Fuel pump
29 214017 1 Screw - Fuel pump cover
30 214018 1 Spring - Idle screw
31 214019 1 Screw - Idle adjustment

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 5 of 10

Drive Shaft & Cutter Head Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 6 of 10

Drive Shaft & Cutter Head Assembly

Ref # Part Number Qty Description
1 214059 1 Strap - Shoulder
2 214060 1 Cushion
3 214051 1 Hook
4 214052 1 Bracket Assembly - Handle
5 216781 4 Bolt- M5
6 216824 4 Washer - Spring
7 216826 4 Washer - M5
8 216782 2 Bolt- M6
9 216825 1 Washer - Spring
10 214846 2 Nut- M6
11 214058 1 Grip
12 214057 1 Handle - Left
13 214862 1 Screw
14 215340 1 Screw
15 214858 1 Nut- Lock, M5
16 216823 1 Nut-M5
17 213985 1 Bracket - Throttle Trigger
18 214437 1 Decal
19 214032 1 Trigger - Throttle
20 214033 1 Spring - Return
21 214436 1 Decal
22 214432 1 Clip - Retaining
23 214035 1 Screw - Adjusting
24 214034 1 Adjuster
25 214036 1 Grip
26 214047 1 Handle - Right
27 214039 1 Screw
28 214037 1 Bracket - Switch
29 214041 1 Switch
30 215341 1 Screw
31 214038 1 Clamp
32 216789 1 Screw - M5
33 216788 1 Clamp
34 214046 1 Lead Assembly
35 214045 1 Cable - Throttle
36 214040 1 Lead - Ground
37 215028 1 Cord - Lead
38 214053 2 Washer - M6
39 213949 2 Nut- M6
40 216922 1 Housing Assembly
41 214049 4 Bushing
42 214853 1 Decal
43 216747 1 Shaft - Drive
44 215342 1 Decal
45 215343 1 Decal

215014 1 Gear Housing Assembly
46 216832 2 Bolt
47 214053 3 Washer - M6
48 216824 3 Washer
49 216823 2 Nut- M5
50 216795 1 Screw - M5
51 216828 1 Bolt
52 214118 1 Housing - Gear
53 214113 1 Circlip
54 214114 1 Circlip

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 7 of 10

Drive Shaft & Cutter Head Assembly

Ref # Part Number Qty Description

55 214115 1 Bearing - Ball

56 214116 2 Bearing - Ball

57 214117 1 Set- Gear

58 214119 1 Circlip

59 215344 1 Shaft-P.T.O.

60 214121 1 Bearing - Ball

61 213893 1 Circlip

62 214122 1 Spacer

63 214123 1 Seal- Oil

64 214124 1 Plate - Ol

65 216749 1 Plate - Blade

66 216751 1 Nut-L/H
216827 1 Guard Assembly

67 214106 3 Screw

68 215022 1 Bracket - Bottom

69 215023 1 Bracket - Special

70 216795 4 Screw - M5

71 216826 8 Washer - M5

72 216823 4 Nut- M5

73 216824 1 Washer

74 214109 1 Shield - Debris

75 216822 1 Cutter Head Assembly

76 214452 1 Screw

77 214451 1 Stopper

78 214450 1 Nut

79 214449 1 Cover

80 214448 1 Spring

81 214447 2 Eyelet

82 216898 1 Line -.095" (40 Ft.)

83 214446 1 Drum

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 8 of 10

Engine Assembly

%
3730 32292827 2526

. 39
] 4443423138 41 40
3 2172

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1 Page 9 of 10
Engine Assembly

Ref # Part Number Qty Description

1 215013 1 Filter - Air

2 213882 2 Screw - M5

3 213881 1 Shutter - Choke

4 213880 1 Washer

5 213879 1 Grommet

6 213878 1 Case - Air Cleaner
7 213919 1 Cable - Throttle

7 214045 1 Cable - Throttle

8 214846 2 Nut-M6

9 214053 2 Washer

10 216575 1 Gasket - Insulator
11 215771 1 Insulator

12 215491 1 Gasket - Carburetor
13 213918 1 Carburetor Assembly
14 215495 1 Grommet

15 213875 1 Hose - Fuel

16 213876 1 Filter - Fuel

17 213834 4 Screw - M4

18 213833 1 Bracket - Fuel Tank
19 213832 1 Cushion

20 213877 1 Cushion

21 213869 1 Bracket - Fuel Tank
22 216347 1 Cap Assembly - Fuel Tank
23 213870 1 Tank - Fuel

24 214435 1 Muffler Assembly
24 213846 1 Muffler Assembly
25 214874 2 Screw - M4

26 215753 1 Cover - Muffler

27 213850 1 Lid - Muffler

28 214858 2 Lock Nut

29 216826 3 Washer - M5

30 213848 1 Body - Muffler

31 213847 1 Gasket - Muffler

32 95896 1 Screen

33 213845 2 Stud Bolt

34 215008 1 Decal

35 213868 3 Screw - M4

36 213910 1 Recolil Starter Assembly
37 213865 1 Handle - Starter

38 216093 1 Rope - Starter

39 213866 1 Guide - Rope

40 213911 1 Case - Starter

41 215522 1 Spring - Rewind

42 213863 1 Drum - Recaoll

43 216590 1 Washer

44 213834 1 Screw - M4

45 213861 1 Gasket - Starter Case
46 213860 1 Nut- M8

47 213859 1 Ratchet Assembly
48 213834 2 Screw - M4

49 213855 1 Set - Breaker Point
50 215020 1 Lead - Ground

51 213858 1 Grommet

52 213856 1 Condenser

53 213868 4 Screw - M4

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400008D MAC 95 04/80 to 04/81 IPL 213681-R1
Engine Assembly

www.ktoutdoor.com
Page 10 of 10

Ref # Part Number Qty Description

54 214041 1 Switch Assembly
55 213900 1 Bracket - Switch
56 213899 1 Bolt- M5

57 216824 1 Washer - Spring
58 216826 1 Washer - M5

59 213896 1 Grommet

60 213914 1 Cover-Fan

61 214453 1 Cover-Fan

62 213895 1 Stopper

63 213894 1 Circlip

64 213957 1 Bearing - Ball

65 213893 1 Circlip

66 216837 1 Drum - Clutch

67 213891 1 Boss - Clutch

68 213890 2 Spring - Clutch
69 213889 2 Shoe - Clutch

70 213888 1 Plate - Side

71 213844 1 Screw - M5

72 213843 1 Cover - Cylinder
73 213913 1 Spark Plug

74 213887 1 Connector - Spark Plug
75 213886 1 Boot - Spark Plug
76 213885 1 Coll - Ignition

77 213868 2 Screw - M4

78 213884 1 Flywheel

79 213829 2 Seal-Oll

80 213828 4 Pin - Knock

81 213831 1 Grommet

82 213827 1 Set- Crankcase
83 213841 1 Cylinder

84 213842 2 Screw - M6

85 213840 1 Gasket - Cylinder
86 213839 1 Ring - Piston

87 213838 1 Piston

88 213837 1 Pin - Piston

89 213836 2 Circlip - Piston Pin
90 213195 1 Bearing - Needle
91 213196 2 Spacer - Piston Pin
92 213826 1 Gasket - Crankcase
93 213825 2 Bearing - Ball

94 213835 1 Key - Woodruff
95 213909 1 Crankshaft

96 213830 4 Screw - M5

97 213857 1 Pad - Qll

K&T Saw Shop 606-678-9623 or 606-561-4983



